
PROJECT BRIEF 
 

 
1. IDENTIFIERS 
 
PROJECT NUMBER: 
PROJECT NAME:  Demonstrations of Innovative Approaches to the 

Rehabilitation of Heavily Contaminated Bays in 
the Wider Caribbean 

DURATION:         5 years 
IMPLEMENTING AGENCY:      UNDP, UNEP 
EXECUTING AGENCY:      UN Office of Project Services 
REQUESTING COUNTRY OR COUNTRIES: Cuba and Jamaica 
ELIGIBILITY:        Eligible under para. 9(b) of GEF Instrument 
GEF FOCAL AREA(S):      International Waters 
GEF PROGRAMMING FRAMEWORK: Operational Programme, #10, Contaminants – 

Based 
 
2.  SUMMARY 
 
The GEF pilot phase project, “Planning and Management of Heavily Contaminated Bays 
and Coastal Areas in the Wider Caribbean” was a Pre-investment Facility (PRIF) project 
[...]
waterbody management capabilities, thus reducing environmental threats to the two bays 
and the Wider Caribbean.  Based on the analyses carried out during the pilot phase project, 
the two countries have prioritised similar activities connected to biological treatment of 
sewage and nutrient removal.  This is illustrated in Table 2, which shows the main obstacles 
to improving environmental quality and the proposed activities for each country (reference 
is made to project activity descriptions on the following pages). 

Table 2  Global contaminants and proposed activities in each country 
Proposed activities 
(See activity description on the next pages) 

 Obstacles for 
improved 
environment Regional Cuba Jamaica 
Institutional 
weakness 

  4.1 

Incentive framework 1.2  4.1 
Public awareness 1.1  4.1 

N
ut

ri
en

ts
 

Treatment capacity 
(lack of funding) 

 2.1, 2.2, 3.1, 
3.2  

5.1, 5 2, 5.3 

 
Rationale for GEF Financing 

30. The project falls under GEF Operational Program #10 International Waters – 
Contaminant-Based, whose objectives include “….demonstrate strategies for addressing 



 

  
 

land-based activities that degrade marine waters…”.  In OP10, “GEF  plays a catalytic role 
in demonstrating ways to overcome barriers to the adoption of best practices limiting 
contamination of International Waters”. The main expected outputs from the 5-year project 
are  

• Demonstrations of substantial reductions of nutrient inputs to the two bays, through 
the application of more sustainable technologies. The technologies proposed 
perform in line with the effluent limitations for municipal wastewater described in 
the draft LBS protocol to the Cartagena Convention (see annex 5). 

• Development and strengthening of national environmental institutions responsible 
for management of the respective bays. 

• Regional activities aiming at disseminating best practices and lessons learned from 
the project and related activities in the region. 

 
31. The project will be consistent with and supportive of national action programs in the 
two countries aimed at reducing contamination of the bays.  It is designed to provide 
incremental financing to facilitate the efforts of the two countries to achieve global 
environmental benefits through the reduction of transboundary pollution (nutrients) into 
the WCR. The project will support national investments, institutional arrangements, and 
capacity building programs supportive of global environmental protection. 

32. The initial GEF support to this project will contribute to the reduction of financial 
risks and to overcoming economic transaction barriers. 

33. The project will help build awareness, necessary skills, and capabilities among the 
different stakeholders, in order to assure the sustainable use of the bays and coastal areas as 
multiple use zones. The institutional framework will be strengthened by involving the 
different stakeholders in constructive discussions and through establishment of appropriate 
incentive structures. 

Project Components/Activities and Expected Results 

34. The two countries have identified somewhat different technological approaches for 
the rehabilitation of the bays and reduction of nutrient inputs to the bays and WCR. Some 
regional activities by UNEP/CAR-RCU are included to ensure the exchange of information 
on successful scientific and technical approaches to nutrient control, and on institutional 
and legislative frameworks and inter-institutional cooperation between the two countries 
and other countries within the WCR. This will also include necessary co-ordination with 
the relevant activities going on within the framework of the Cartagena Convention.  

35. The project includes five outputs described below. A summary of the 
outputs/activities and the expected results are described in table 3. 

Table 3  Outputs/activities and expected results 

 
Outputs/Activities Expected results 
Output 1: Regional Coordination, Exchange and Dissemination of Results (UNEP- CAR/RCU) 



 

  
 

Outputs/Activities Expected results 
Activity 1.1: Regional workshops on 
nutrient removal technologies and sludge 
utilisation 

Exchange of information from the project of interest 
to other countries in the region. 

Activity 1.2: Study Tour for project officials Technological capacity strengthening on nutrient 
removal and sludge treatment 

Activity 1.3: Terminal workshop reviewing 
available options for nutrient removal and 
sludge utilisation 

Proceedings from the workshop will be printed for 
regional dissemination and available on Internet. 

Project site: Havana, Cuba 
Output 2: Construction of a sewage treatment plant, including nutrient removal and sludge utilisation. 
Activity 2.1: Nutrient removal Reduced inputs of nutrients from sewage into 

Havana Bay and the Wider Caribbean 
Activity 2.2: Sludge treatment Utilisation of waste and wastewater from the 

treatment plant as energy and/or as fertilisers  
Output 3: Demonstration projects focusing on recycling of nutrients and energy from waste and wastewater. 
Activity 3.1: Zero emission housing unit Demonstration of  “zero emission housing units” 

applicable to urban and rural areas  
Activity 3.2: Sewage treatment demos in 
areas with low infrastructure and housing 
standards 

Demonstration of water saving backwater collection 
system, including low flush toilets and pond 
wetland system for water treatment 

  
Project site: Kingston Harbour, Jamaica 

Output 4: Institutional strengthening for improved co-ordination of institutions involved in rehabilitation 
and environmental management of Kingston Harbour. 
Activity 4.1: A new institutional entity 
responsible for the rehabilitation of 
Kingston Harbour 

Improved coordination of activities, increased public 
and institutional awareness and more efficient 
implementation of environmental projects. 
Better coordination between existing monitoring 
activities by development of a monitoring plan. 
Annual reports on the environmental situation in the 
Bay 

Output 5: Design, construction and operation of a wastewater treatment facility for the Kingston 
Metropolitan Area (KMA) 
Activity 5.1: Design of wastewater 
treatment facility  
Activity 5.2: Construction of wastewater 
treatment facility 
Activity 5.3 Operation and maintenance of 
the wastewater treatment facility 

Reduced contamination from sewage  effluent, 
including nutrients, to Kingston Harbour and the 
adjacent Caribbean Sea 

Output 1: UNEP-CAR/RCU will coordinate with the two involved national agencies to provide 
options on various appropriate treatment and recycling technologies for nutrient removal from 
sewage.  

36. The regional activities are included to ensure coordination between the two 
countries and compliance with the Cartagena Convention and its Protocols relevant to the 
project areas. Regional workshops will be convened in coordination with UNEP-CAR/RCU 
to discuss technical exchange and cooperation throughout the lifetime of the project. In 
addition, technology exchange and dissemination of lessons learned from this project 
should have greater regional benefits. 



 

  
 

Activity 1.1: UNEP-CAR/RCU will conduct two regional training workshops (for three 
days) on nutrient removal technologies and sludge utilisation for sewage treatment systems 
in large communities. Though the ultimate goal is to provide technology transfer to the two 
target communities of Havana and Kingston, these workshops will be open to participation 
from all countries of the Wider Caribbean Region. These workshops will review available 
options for nutrient removal and sludge utilisation relevant to the technological, climatic, 
economic, institutional, and social/cultural conditions of the Wider Caribbean. Proceedings 
from the workshop will be printed and put on-line for regional dissemination. 

Activity 1.2: UNEP-CAR/RCU will organise study tours for personnel from the two target 
countries -- Jamaica and Cuba -- that will be involved in the project. This will be a follow up 
activity from the workshops to more fully communicate the nutrient removal and sludge 
utilisation technologies.  

Activity 1.3: A terminal workshop on viable opportunities for nutrient removal and sludge 
utilisation in the Wider Caribbean Region. Following the completion of the Havana and 
Kingston projects, a regional workshop will be convened by UNEP-CAR/RCU in 
coordination with the two participating national agencies to review lessons learned from 
the treatment technologies employed at the two sites. This three-day workshop will have 
regional implications for technology transfer for future similar construction activities in the 
region. 

Output 2: Design and build a demonstration sewage treatment plant in Havana, Cuba, with 
nutrient removal and sludge utilisation 

37. A new, integrated sewage treatment plant will be constructed which will cover a 
population of about 57,000 in the Luyano River area.  The plant will include nutrient 
removal and will be designed for sludge utilisation either to energy or as fertiliser.  The 
GEF substitutional financing covers the difference in cost between a basic 
primary/secondary treatment system and a more advanced, integrated system that 
includes tertiary treatment (removal of the nutrients nitrogen and phosphrous).  

38. Process description: The proposed sewage treatment plant uses an activated sludge 
process, designed to remove suspended solids, organic matter and nutrients. The plant will 
be based on the following design criteria: 

Table 4. Design criteria for the demonstration treatment plant in Havana 
Design parameter Influent loading Effluent quality 
Average wastewater flow 1100 m³/hour  
Maximum wastewater flow 2400 m³/hour  
Organic matter (BOD5) 2880 kg/day <20mg/l 
Suspended solids (SS)  <30 mg/l 
Total nitrogen (Tot-N) 528 kg/day >70 % removal 
Total phosphorous (Tot-P) 120 kg/day >56 % removal 

 

39. The proposed sewage treatment system includes the following elements: 



 

  
 

- Collection and transport system to convey wastewater to the treatment plant site 
- Headworks consisting of a bar screen, grit and grease removal, and if necessary, an 

influent pumping station 
- Primary clarifier to remove suspended solids from the wastewater 
- Biological treatment unit consisting of alternating anaerobic/anoxic/aerobic zones for 

optimised nutrient removal, equipped with biological selector zones 
- Secondary clarifiers for the separation of treated wastewater and sludge 
- Sludge return system to maintain a high suspended solids concentration in the 

biological process 
- Effluent polishing in vertical flow filters 
- Discharge piping 

Activity 2.1: Nutrient removal 

40. Nutrient removal occurs at several stages through the plant cycle.  The two 
processes involved in nitrogen removal are called nitrification and denitrification.  
Nitrification converts ammonia in the incoming wastewater to nitrate.  This process 
requires oxygen.  Denitrification converts nitrate to nitrogen gas. This is a process that 
requires a relatively high organic loading and anoxic conditions.  The effluent of an 
activated sludge process has elevated concentrations of nitrate due to the nitrification 
process in the aerated zone.  By recycling a portion of this wastewater to the influent end of 
the basin, the nitrates will be exposed to anaerobic conditions and a high organic loading.  

41. Phosphorus removal is accomplished by first exposing the wastewater and return 
activated sludge to anaerobic conditions.  Micro-organisms exposed to alternating 
anaerobic and aerobic conditions increase their uptake of phosphorus above normal levels.  
Following the anaerobic zone is an aerated zone where the actual phosphorus uptake takes 
place.  Sludge removed from this process will therefore have elevated levels of phosphorus, 
and effluent from this process generally has P concentrations less than 1 mg/l. 

42. To accomplish both nitrogen and phosphorous removal, these two schemes must be 
combined.  This can be accomplished by dividing the activated sludge process into three 
zones; first an anaerobic zone followed by an anoxic zone where nitrate is present, and 
finally an aerobic zone.  This system is expected to remove approximately 60-70% of the 
nitrogen and phosphorous.  

 

Activity 2.2: Sludge utilisation 

43. The project proposal includes utilisation of the sludge produced in the wastewater 
treatment process, either as a fertiliser or as energy from gas.  There are three possible 
solutions for sludge treatment:  
1) Dewatering, and mixing with yard waste/bark for compost production, 2) Anaerobic 
digestion for methane gas production and energy utilisation, and 3) Dewatering, and 
anaerobic stabilisation. 

The pre-design report will provide a final proposal for which sludge treatment alternative 
will be implemented.   



 

  
 

 

Figure 1. Diagram of the proposed sewage treatment plant in Havana 
 

Influent screen Grit removal Primary clarifier Anaerobic reactor

Anoxic reactor Aerobic reactor Secondary clarifier

Influent

Effluent

Return activated sludge Waste activated sludge

Sludge recycle

 
Output 3: Demonstration projects focusing on decentralised wastewater treatment 

45. To demonstrate sustainable technologies for decentralised wastewater treatment 
and disposal, two smaller projects are included in the project proposal.  These activities will 
be a part of ongoing research activities at the University of Havana.  The technologies to be 
demonstrated include use of low flush toilets to reduce water consumption and wastewater 
production, black water collection and treatment, and small scale constructed wetlands for 
wastewater treatment.  For these demonstration projects  
training/educational programs and monitoring programs will also be implemented.   

Activity 3.1: Zero emission housing 

46. Cuba is producing prefabricated apartment buildings for use in Cuba and for export 
(MATCO house).  These buildings can be fitted with low flush toilets and separate 
collection systems for black and grey water.  At approximately eight demonstration 
housing units, black water will be collected and transported to a central treatment facility, 
while grey water will be treated locally and used for irrigation purposes.  About 90 percent 
of the nutrients are removed and recycled.   

Activity 3.2: Sewage treatment in areas with low infrastructure and housing standards 

47. In a small suburban area “Il Moro” all sewage is currently drained to an open canal 
and ends up in the Luyano River and subsequently in Havana Bay.  To demonstrate 
alternatives for decentralised wastewater treatment, a constructed wetlands system will be 
built.  The system consists of a septic tank, a trickling filter and open-surface constructed 
wetland and serves 50 households.  The expected treatment efficiency for nutrients in this 
system is approximately 60-80 percent.   



 

  
 

 

Output 4: Institutional strengthening for improved co-ordination of institutions involved in 
rehabilitation and environmental management of Kingston Harbour (Jamaica) 

48. A key obstacle for improving the environment in Kingston Harbour is the absence of 
co-ordinating activities and an institution with the overall responsibility for the 
environment in Kingston Harbour. Thus, a project co-ordinating unit with the mandate to 
develop co-ordinating activities and identify responsibilities, and necessary institutional 
strengthening will be established. 

Activity 4.1 Creation and coordination of a new inter-institutional entity responsible for the 
rehabilitation of Kingston Harbour 

49. The National Steering Committee (NSC) is currently the government’s highest level 
policy-making body with regard to the planning and management of Kingston Harbour.  
The new inter-institutional organisation for the rehabilitation of Kingston Harbour will 
consist of the National Steering Committee, the Kingston Harbour Executive Committee 
(KHEC), a Stakeholders Council (SC), and the new Project Management Unit (PMU).  The 
PMU will serve as the central coordinating unit for Kingston Harbour activities and will 
report to the NSC and the KHEC.  The different stakeholders in Kingston will through such 
an institution develop environmental awareness, necessary skills and capabilities, in order 
to improve the environmental management of Kingston Harbour.  

50. This new institution (the PMU) will be given the required political power. Existing 
institutions involved in the rehabilitation of Kingston Harbour will recognise the new 
organisation as the main responsible institution for the overall planning and coordination 
of projects affecting the environmental quality of the harbour. For the implementation of 
different projects that are initiated, the institution will delegate projects to the appropriate 
existing organisations. 

51. The PMU will have the direct responsibility to: 1) Implement and coordinate the 
various projects initiated to clean up Kingston Harbour, 2) Co-ordinate already initiated 
projects for improvement of the harbour’s water quality, and 3) Review existing laws and 
regulations regarding the Kingston Harbour and initiate legislation improvements.  

52. The first task for the PMU will be to take the responsibility for the design and 
construction of the new wastewater treatment plant. The next step will be to develop and 
implement a monitoring program for Kingston Harbour to monitor and document the 
impacts of different interventions, including the treatment plant. 

53. Other possible projects the PMU could plan and coordinate (with additional, non-
GEF, funding) could include: 

- Improved agricultural practices 
- Treatment of agricultural runoff using constructed wetland technology 
- Treatment of municipal wastewater 
- Waste management programs, including industrial waste minimisation, solid waste 

reduction, waste recycling, solid waste collection, ship waste,   
- Program for rehabilitation and operation of smaller package treatment plants 



 

  
 

 
 

Output 5: Design and construct a wastewater treatment facility (5 MGD) for the Kingston 
Metropolitan Area (KMA) (Jamaica) 

54. A sewage treatment plant based on an Advanced Integrated Ponding System (AIPS) 
in combination with constructed wetlands will be constructed.  The system is capable of 
removing up to 95% of the nutrients; with average efficiencies of around 80%.  The 
proposed treatment plant is a pilot plant facility, treating only a portion of the total 
wastewater from Kingston, although long-term plans providing wastewater service for the 
entire city is under discussion.  GEF financing will cover the incremental costs related to 
nutrient removal, while the Jamaican government is responsible for co-financing of the 
primary and secondary treatment components.  Design criteria for the treatment facility is 
presented below: 

Table 5: Design Criteria for AIPS system in Kingston 
Design parameter Influent loading Effluent quality 
Average wastewater flow 800 m³/hour  
Maximum wastewater flow 2000 m³/hour  
Organic matter (BOD5) 150 mg/l <5 mg/l 
Organic matter (COD) 200 mg/l <10 mg/l 
Total nitrogen (Tot-N) 25 mg/l <2.0 mg/l 
Total phosphorous (Tot-P) 5 mg/l <2.0 mg/l 

 

55. The AIPS technology is a low-cost alternative to high-rate biological nutrient 
removal plants.  The area requirements are quite high, but the simplicity of the treatment 
plant still makes it a viable option when space is available. The proposed treatment facility 
for Kingston consists of headworks with manually cleaned bar screens and grit removal in 
parallel concrete channels.  From the headworks the wastewater flows by gravity to a 
primary or facultative pond.  This pond has an aerobic surface overlaying deep anoxic cells 
in the influent for sedimentation and digestion of heavy solids in the incoming wastewater.  
Oxygen in the aerobic layer is provided by algae growth.  

56. Next, the wastewater passes a high rate pond where additional oxygen is provided 
by algae growth, and soluble organic matter is oxidised.  This pond is also equipped with 
deep cells in the influent end for sedimentation and digestion of solids passing over from 
the previous pond.  The wastewater continues to dual settling ponds where the algae from 
the previous pond settle out.  Finally, a maturation pond provides additional bacterial 
breakdown and storage for irrigation or other reuse.  After the AIPS system, the wastewater 
is polished in constructed wetlands, providing additional nutrient removal. The wetlands 
can utilise existing mangroves, or other types of wetland vegetation.   

57. Some AIPS systems have operated for about 30 years without removal of sludge, but 
it may be necessary to remove the sludge after about 5-10 years of operation.  Treatment of 



 

  
 

the sludge is to be accomplished in sludge drying beds with sufficient storage to provide 
adequate stabilisation and pasteurisation.  Treated sludge can be used for soil amendment.  

58. Main project activities for implementation of the AIPS wastewater treatment facility 
are: Activity 5.1 Design, Activity 5.2 Construction and Activity 5.3 Operation and 
maintenance. 

Figure 2. Diagram of the AIPS treatment process proposed in Kingston Harbour 

Screening Grit removal 

Influent

Primary pond High-rate pond

Dual settling ponds Maturation pond

Effluent 

Constructed wetlands

 
 
Risks and Sustainability 

59. As far as possible the project activities will be designed to minimise potential risks. 
To strengthen implementation and progress for the project, regional coordination will be 
established at UNEP-CAR/RCU office in Kingston. This will help to reduce the possible 
risk elements in the project activities. None of the possible risks identified are considered to 
be of major significance for delaying or impeding the implementation of the project 
components in the two countries involved. 

 

Reluctance of authorities to support the initiative 

60. The GEF-financed project components are focused on addressing global 
environmental issues, in this case control of a significant contaminant of both national and 
international waters, the nutrients nitrogen and phosphorus. Successful implementation of 
the global elements, through effective demonstrations of nutrient removal, will in turn 
strengthen the initiatives from local authorities to solve local pollution problems.  This 
connection between local and global benefits is expected to reduce the risk of reluctance 
from authorities to support the proposed project components. Risks for reluctance of 
authorities to support the initiative is considered to be low. 

Conflicts among institutions/stakeholders 



 

  
 

61. Both Cuba and Jamaica face various national and local challenges related to 
institutional coordination and stakeholder involvement in projects such as this one. 
However, neither of the two countries have any major political conflicts, and no conflicts 
between local institutions have been identified which could impede progress of the project. 
The project implementation is based on close coordination, based on existing national and 
local institutions, and, in the case of Jamaica, strengthened by the establishment of a special 
project coordination organisation. Each national agency responsible for project 
coordination will play a key role in the management of possible conflicts among 
institutions/stakeholders throughout the whole project period. Risk for conflict among 
institutions/stakeholders is therefore considered as low. 

Overestimation of institutional capacities 

62. Risk may arise in the event that the project proposals have overestimated the 
technical and administrative capacities of the different agencies and institutions involved in 
the different project components. In both cities a need for institutional strengthening in 